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Remarks: System G - Compressioh Ratio: 0.38, Recmréé:éiqn.:i'?&{io: 0.02 ,,

Boring No.: B-328

 Tost No.: C-6
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Preconsolidation Pressure: 10 tsf

Digmeter: 2.5 in -

Cmeréssi’orx Index
bL: 72

Overburden Pressure

2 subsicisry occemm%ﬂ‘“‘.‘ Description: Moijst, olive gray silt with sand (MH), 83% :ﬂas§iﬂgs':#2i°&:s.$FQyB in ndated & 0.5 tsf
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CONSOLIDATION TEST DEFR
Location: Calvert County, MC Project No.: BTX-6880
Tested By: md Checked By: nijh
Test Date: 09/08/06 Depth; 123.5-125.t
Sample Type: tube EBlevation: ~--

Project: Calvert Cliffe Nuclear
Boring No.: B-328

Sample Nc.: 8-28

Test No.: C-6

Soil Dbescriptionsy Moist, olive gray silt with sand (MH}, 83% passing #200 sieve, inundated & C.5 tsf
Remarke: System G ~ Compression Ratici 0.38, Recomprepsion Ratio: .02

Initial Height: 1,00 in

Liguid Limit; 72
Specimen Diameter: 2.50 in

Plastic Limit: 45
Plagticity Index: 27

Measured Specific Gravity: 2.76
Initizl Void Ratio: L.54
Fingl Void Ratio: 1.03

Before Consolidation After Consclidation

Trimmings Specimen+Ring Specimen+Ring Trimmings

Container ID- 1228 NG 1113
Wt. Container + Wet Soil, gm 172.09 342,88 336.6 127.46
Wt. Cont_;ainer + Dry Soil, gm 121,87 30%.02 304,02 95.07
Wt. Con:;gine’r, gm 8,37 213«!8 216.48 8.08
Wt. Dry Boil, gm 113.5 87,537 87.537 87.02
Water Content, % 44.25 4%.40 37.22 37.22
Voié Ratio _— 1I.%54 1.02 -—-
Degree of Saturation, % -—- T#.76 100.00 -—-
84,99 L

Dry Unit Weight, pcf -—- 67,936




CONSOLIDATION TEST DA%

Project: Calvert CIiffs Nuclear Location;: Calvert County, MD © Project No. = GTX-6880 -
Boring No.: B-328 Tested By: md . ¢hecked Bys nih ..
Sample No.: B-26 Test Date: 0%/09/06 Depth: 123.5-125.¢
Test No,.:; C-6 Sample Type: tube Elevation: ---_ =

80il Description: Moist, olive gray silt with gand (MH}, 83% passimg #200 sieve, inundated @ 0.5 t;sf
Remarks: System G - Compression Ratic: 0.38&, Recompression Ratio:  ®.02.: : :

Applied Final void Strain TS50 ®ikting - Coefficient of Consclidation
Btreps  Displacement Ratio at End Sg.RE. Log Sq.Rt. SDQg i Ave.

tef in % min min in*Z/sec - :m--?./eec 1n"2/eec

3 g.5 0.01171 1.507 31.17 a.0 G.0 2.77e-002 0. 00e+000 2.77e-002
2 p 0. 01889 %.488 i.89 0.0 G0 2,.06e~002 3.21e-002 Z.51e-002
3 2 0.02737 1.467 2.74 c.0 ¢.0 5.02e-002 4 OOe-OOZ - 4.45e-002
4 4 0,03904 1.437 3.90 c.0 G. 0 2.38e-002 03, 10e-002
[ 8 0.06528 1,371 .53 ¢.1 0.0 7.44e-003  4.97e-002  1,29e-002
[ 4 C.06356 1,375 €.36 G.0 ¢G.0 1.67e-001 © 0.00e+000 - 1.67e-001%
7 2 0.061 x.382 6.10 c.0 ¢.0 7.356-002 - ¢ 7:35e-002
8 3 0.0624 1.378 6.24 0.0 0.0 1.47e-001 i 1.47e-001
g 8 0.06856 1.362 6.86 G.7 G¢.0  8.70e-004 9.70e-004
10 16 0.136 1,191 13.60 - 8.3 G.O 2.27e-003 %,06e-003
6 s 8 32 0.2389 0,830 23.89 G.6 0.3 B.66e-004 +15e-003
12 8 0.2319 ¢,.948 23.18 cC.0 &.o €.63e-002 : = 6.63e-002
13 2 0.218¢% ¢.981 21.89 6.7 ¢.0 7.08e-004 - C.00 %000 7.08e-004
14 0.5 0,2007 1.027 20¢.07 2.9 3.4 1.78e-004 1.52e-004 1,64€-004




TIME CURVES

Constant Load Step

CONSOLIDATION TEST DATA
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| Sample Type: tube _
it with sond (MH), B3% passing #200 s

Remarks: System G - Compression Ratio: 0.38, Recompression Ratio
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Log Pressure (tsf)
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REVISED FORM FOR
NCR NO. 26237-NCR-028

036
Fins}
314

_ 0.87

.97 100 i
- gh. 8L7 ; 94.0 i

| i”m‘jegft: Calvert Chﬁ‘s Nuclear iner Plant

: -c;‘(aliigpt County, MD
11 3-333 | SchmabelNo.: 06120048
: “Depth '28.5-30.3f1. | Elevation: 61059 ft
: Date: _[1/21/2006 |Reviewed by: cJS
Sc:hnabai Engineerlng ' ' Consolidation Test Report

Consol 8/2006 Rev. 1



Consolidation Test Data Sheet

Consolidometer ID: 3 11/21/06 .
: _REVISED FORMFOR @ Schnabel Contract: 06120048
Test Method: 4ST0M D2435 Method 4 ‘NCR s, 22133?07;‘”0&0%“ “ Project Calvert Cliffs Nuclear Power Plant
Test Condition: Imundated @ 2 tsf - R
Initial Height of Specimen (Ho) in.: 07497 Boring No.: B-333
~ Height of Solids (H,), in 0.3481 Depth:  28.5-30.51,
Seatxng Press. (mf) - Imtml Dial (zauge Reading (D,), in.: Reviewed by: CIS
80 ] 5
‘ _ §§ Date Load | Time Load |Load Applied]  Final' Dial |  Apparatus ComalaiVe | gt of Voids',|  Vertical | void Ratic?,
Pesnes: B 2 g1 Applied | Applied By Reading, Dy Comecnon D ‘ g i i Strain’, &; &
' £= Stk ’ | mewdam | S
ash |- f -‘ x 10* in, x10%in. i e g
05 1 1071412006 9:25 © Fo CIS 29 8 0.0031 0.3985 041 . _114s
% 1 10/16/2006 9:00 | DWC 56 13 - 0.0053 0,3963 0,71 1.138
2 T 10172006 | 9:00 DWC 120 17 0.0113 0.3903 - 1.51 1121
4 | 10182006 ] 900 | D"@__E' 1 224 1 28 0.0209 03807 279 1.004
8 | : DWC 109 1.040
; =
1.064
1.057
1.033
0.876
0.671
0.723
0.800
0871

Consol 8/2006 Rev. |




Load Time Readings

ﬁhnabef 11/21/06
Siisrinhel drptnactite Project: Calvert Cliffs Nuclear Power Plant
Schnabel Contract: 06120048
Boring No.: ___B-333 Depth: _ 28.5-30.5ft
Consol. ID: 3 Reviewed by: CIS
Dial Guage Readings (inches)
Elapsed Time} 4 tsf 32 tsf X tsf Xtsf X tsf X tsf
(min.} Reload Load Load Load Load Load
10/23/2006 | 10/26/2006 Date Date Date Date
0.1 0.0174 0.0441
025 0.0175 0.0457
05 0.0176 0.0473
1 0.0177 0.0496
2 0.0178 0.0525
4 0.0178 0.0561
8 0.0178 0.0608
15 0.0179 0.0657
30 0.0179 0.0715
60 0.0179 0.0770
120 0.0180 0.0817
240 0.0180 0.0856
480 0.0181 0.0890
720 0.0181 0.0907
960 00181 00918 |
1200 00181 | o096 |
w0 | ome | oo |

Consoi 8/2006 Rev. 1




ZLhnaberl Consolidation Time Curves

Schnabel Enginesring Project: Calvert Cliffs Nuclear Power Plant:
Schnabel Contract; 06]”0048
Boring No:: IB 333 Depth: 28, 5-30 5&.
Reviewed by: CJS :
Elapsed Time (min.} Fov
0.1 1 10 100 1000 10000
0.0000 — -
6.0200
Al : e
T— MIINgEn s 2us | EREEDY >
0.0400 }— b
S
& :
o -
M~
- B S Ry N
(7]
g 0.0600 \\
5 £
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R
b
.
N i
N {
0.0800 | :
N
- |
i & \,\
|| 16 tsfLoad
*\.\’ K i g ik
0.1000 ¥ s ST
0.1200 [ a1

Consol 8/2006 Rev. 1



Log Pres#ure {tsf)
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Probable Precomolidaimn Pressure (?P),

REVISED FORM FOR
NCRNO. 25237—NCR—028'

'necompmﬁon Ratio (Cer):{ : 0.009

E Tvpe of Specznen Tube Sanqple

Description:

-FATCLA}.’(CH) gray

Compremon Rahe (Cac) 0.240 J
Initial Final

Wa

tercmmm w372 e

Lie g 0.99

96 i 16
_ 546 b 893

on, Cv, equafs 279 and 34 ft2/
res of 3 and 16 tsf (square root of

Project: CaIvert C]zﬁ's Nuclw Power Plant i

Schnabel Engineering

32.8

| Location:

Cah(gn County MD
-, chmabel No.: 06120048
38.5-405f [ Elevation:  S5lto49ft

li}iate:‘

__11/21/2006 [Reviewedby: cJS
- Consolidation Test Report

Consol 8/2006 Rev. 1



Consolidation Test Data Sheet Consolidometer ID: 3 - 11/21/06

| S REVISED FORMFOR W Schnabel Contract: 06120048
Test Mothod: ASTM D243 Method A NCRNO 2asr ooy Project: Calvert Cliffs Nuiclear Power Plant
est Condmon Inundated @ 2 0ts:f : : : '
: nitial chght of Specimen (H,), in.: 0.7504 Boring No.: B-333
nght of Solids (H,), in. 03569 \ Depth:  38.5-40.5ft.

Scatg Bt () — " Tnital Dial Gauge Reading (O, in| ™ 0.0002 ] Reviewedby:  CIS

A B C 1t

Cumulative )
Change in Hexght of V01ds Vertical | Void Ratic®,

H@lght’ AI{; H\" . ; Su'ains, & e

Date Load { Time Load |Load Applied|  Final' Dial Apparatus

Pressure, P y % :
it Applied | Applied | By Reading, Dy | Correction®, D,

Tin:cR@dings
Required

0.5 10/25/2006 §  9:10 DWC 23 6 0.0019 03916 | 025 1.097

1| Jionenos| 910 | DwC | 44 13 00033 | 03902 0.44 1.093
1 Tionnos | 910 | pwe I. N R 0.0054 03881 | 072 1087

10/31/2006 §  9:10 DWC 127 27 0.0102 0.3833 136 1.074

iamoos | e | pwe 1 214 36 Lo 00180 v o] 03758 240 | 1052

1132006 | 910 | pwe | 162 i 20 | 00144 192 | 1.082

2

4

8 ]
g | 11202006 | 9:10 DWC | 190 27 00165 2.20 1.056
.

117472006 1 9:10 S 181 e T 208 | 1Lo0s9

240 | 1050

11/6/2006 §  9:10 cpwe ] e g o a1Rg

1/7/2006 § 910 § DWC | 38 0.0340

4.53 1.007

. 11/8/2006 § . 9:10 . DWC 933 0,0882 LL7S 0.853

949 0.903

| 11/9/2006 §  9:10 opwe o} 46 36 : 0.0712

950 | pwc. 525 } 20 - 0.0507 676 0.961

5.30 0,991

. ‘11:,/‘1?122006? ‘f 910  y o ror s e

; "‘Fmal“ based on test mcthod. 24 s for Method A, end of primary for Method B.
Correction value, for the cum:ut pressure, ﬁx).m the consolidometer's calibration curve,
: Hanﬁ D, ‘I“) - Col. A~ D, - Col B

oo ety x 10 ~(CoL C/HYx 100 A Consol 8/2006 Rev. 1
i Hy / He=Col 10/ Hs s ok s PR : : i

LA N v I




Sennaves  Load Time Readings 11121106

Schnabei Enginsering Project: Calvert Cliffs Nuclear Power Plant
Schnabel Contract: 06120048
Boring No.. ___ B-333 Depth: _ 38.540.5f.
Consol. ID: 3 Reviewed by: CIs
Dial Guage Readings (inches)
Elapsed Time| 4 tsf 32 tsf X tsf X tsf X tsf X tsf
(min.) Reload Load Load Load Load Load
-11/4/2006 | 11/8/2006 Date Date Date Date

0.1 00174 | 00441 : ‘
0.25 00175 |  0.0457

05 0.0176 0.0473

1 00177 | 0049

2 0.0178 0.0525

4 0.0178 0.0561

8 0.0178 0.0608

15 0.0179 0.0857

30 0.0179 0.0715

60 0.0179 0.0770
120 0.0180 0.0817
240 0.0180 0.0856
480 0.0181 0.0890
72CG 0.61 81 0.0807

| ooms 0918
| oo

__ootst

Consol 8/2006 Rev. 1



!/chnabe!

Consc}héatzon Time Curves

A Ronltios  Project: Calvert ChﬁsNucIearPowerP_ ¢
Schna.bel Contract: Q61 20048 TR
"~ Boring No.: B-33_3 . Depth: 38;5-40.5&
Reviewed by: = CJS. : ey
Elapsed Time (min.) s
6.1 10 100 10004
0,0000, T R e i : 4
: S
: Cl
0.0100 A LEE -E ‘E.;f__ i
4 tsfReload |
T +
0.0200 } .
¢.0300 F
&
E
T (.0400 o
£
$ k\*
o4 g ]
g 3 "#\_\
goosoo : = |
E i
Nl |
5 q |
00600 i -
0.0700 - | l Y 1
= | el
. N
0.0800 F— N -
§ : ;\
, w|
6.0900 ]
0.1000 ¢

Consol 8/2008 Rev. 1




CONSOLIDATION TEST DATA

SUMMARY REPORT
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Praject; Calvert CIiffs Nuclear PP
Boring No.: B-334

Sample No.: S-8

Test No.: C-9

Soil Depeoription: Molst, dark greenish
Remaxks: System T - Compression Ratio:

Meagured Specific Gravity: 2.7¢
Initial Void Ratio: 1.12
Final Void Ratio: 0.74

Container ID

Wt. Container + Wet Soil, gm
Wt. Container + Dry 8o0il, gm
Wt. Container, gm

Wt. Dxy Scil, gm

Water Content, %

Void Ratic

Degree of Saturation, %

Dry Unit Weight, pcf

CONSOLIDATION TEST DA¥A

Location: Calvert County Project No.: GTX-688C
Tested By: md Checked By: jdt

Test Dateé: 05/11/2006 Depth: 23-25

Sampie Typsa: tube Elevation: ~--

gray clay with sand {CH},79% passing §200 sieve,inundatedec.5 tef
0.22 , Recompression Raticoz U,02

Ligquid Limit: 51 Initial Height: 1.00 in
FPlastic Limit: 16 Specimen Diameter: 2.50 in
Plasticity Index: 35 :
Before Congolidation After Consolidation
Trimmings Specimen+¥ing Specimen+Ring Trimmings
Six RIFG 1728
216.61 25L.1 229.83 140,93
164 .26 211.76 21%1.76 132,48
7.95 109,16 109.16 8. 49
156.31 102, e . 102.6 103,99
33.49 36,34 27,36 27,36
o 132 G, 74 Sl
B 92,70 99,99 i
-—- 79.626 9¢.942 -




CONSOLIDATION TBST DATA

Project: Celvert Cliffs Nuclear PP Location: Calvert County Project No.: GTX-6880
Boring NG.: B-334 Tested By: md Checked By: jdt
Sample Wo.: §-8 Test Date: 09/11/2006 Depth: 23-28

Test No.: C-9 Sample Type: tube Blevation: ---

Soil Depcription: Moist, dark greenish gray clay with eand {CH),79% passing #200 sieve,inundatede(.5 tef
Remarkes: System T - Compression Ratic: ©.22 , Recompresgion Ratioy €,902

Applied Pinal Void 8train T5¢ ®#itting Coefficient of Consolidation
8tress Displacement Ratic at End 8g.RE. Log Sg.RE. Log Ave,
tef in % min min in*2/sec in*2/sec in*2/sec
1 t.5 ¢.03i318 1.089 1,32 C.1 0.1 &.6%e-003 1.03e-002 8.41e-003
2 2 G.02453 1,065 2,45 ¢,z 0.1 5.95e-003 8.32e-003 6.54e-003
3 2 0.04216 :.028 4.22 0.3 0.1 2,64e-003 9,60e-003 4.14e~003
4 & 0.06976 ¢.968 6.98 G.6 0.0 1.20e-003 G.00e+000 1.20e-003
5 & G.1078 ¢,882 1C6.78 1.8 1.9 3.8%e-004 3.54e-004 3.71e-004
6 4 0.1054 0.854 10.54 ¢.8 0.0 8.37e-004 0.00e+000 8.17e-004
7 2 (. 09833 0.9507 9.93 .5 3.3 3.17e-004 Z.02e-004 2.47e-004
8 4 0.102 0,901 1¢.20 0.6 ¢.0 1.13e-003 G.00e+000 1.13e-003
9 g 0.1126 0.B78 11.26 1.2 1.9 3.40e-004 3.,49e-004 3.44e-004
10 i6 0.1681 ¢,76% 16,61 6.4 10.5 9,.43e-005 5.79e~-005 7,18e-008%
11 32 0.242 ¢.604 24 .20 13.9 14.2 3.75e-005 31.67e-005 3.71e-005
iz B 0,2312 ¢.627 23,12 3.1 3.% 1.58e-004& ¥.36e-004 1,45e-004
13 2 S 0,207 0.879 20.70 iz.8 c.¢ 3.93e-005 G.00e+000C 3.93e-008
14 0.5 0.1786 ¢.739 17.86 56.0¢ c.C 9,.57e-006 G, 00e+000 8.57e~00¢




CONSOLIDATION TEST DATA

TIME CURVES
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Stress: 4. tsf
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 Project No.

GTX-6880

jdt

Depth: 23-25

Checked By
Elevation: i

mad

-

Tested By

Test Date: 08/11/2006

Sample Type: tube

Calvert Cliffs Nuclear PP|Location: Calvert County

 Project

'Boring No.: B-334

S-8

Sample No.

Test No.: C-9

Description: Moist, dark greenish gray clay with sand (CH).?é% passing #200 sieve,inundated®0.5 tsf

Remarks: System T - Conﬁpression Ratio:

0.22 , Recompressior: Ratio: 0.02

Thu, 09-NOV-200€ 16:24:49
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